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MODEL LIST

MODEL
KDL-32WD750

KDL-32WD751

KDL-32WD752
(Silver)

KDL-32WD753
KDL-32WD754
KDL-32WD755
KDL-32WD756

KDL-32WD757
(Silver)
KDL-32WD758

KDL-32WD759

KDL-43WD750
KDL-43WD751
KDL-43WD752
(Silver)

KDL-43WD753
KDL-43WD754
KDL-43WD755
KDL-43WD756
KDL-43WD757
(Silver)

KDL-43WD758

KDL-43WD759

REMOTE
RMT-TX102D

RMT-TX102D

RMT-TX102D

RMT-TX102D
RMT-TX102D
RMT-TX102D
RMT-TX102D
RMT-TX102D
RMT-TX102D,
RMT-TX210E
RMT-TX102D,

RMT-TX210E
RMT-TX102D

RMT-TX102D
RMT-TX102D

RMT-TX102D

RMT-TX102D
RMT-TX102D
RMT-TX102D

RMT-TX102D,
RMT-TX210E
RMT-TX102D,
RMT-TX210E

DESTINATION
CEl

UKA

RU3 (serial no 7,000,001-7,300,000), UKA

CEl

UKA

CEl

RU3 (serial no 7,000,001-7,300,000), UKA
CEl

CEl
CEl

CEl

UKA

RU3(serial no 7,000,001-7,300,000), UKA
CEl, RU3(serial no 3,000,001-3,300,000),

RU3(serial no 6,000,001-6,700,000)
UKA

CEl

UKA, RU3(serial no 3,000,001-3,300,000),
RU3(serial no 7,000,001-7,300,000)
CEi

CEl

CEl

MODEL
KDL-49WD750

KDL-49WD751

KDL-49WD752
(Silver)

KDL-49WD753
KDL-49WD754
KDL-49WD755

KDL-49WD756

KDL-49WD757
(Silver)

KDL-49WD758
KDL-49WD759

KDL-49WD759

REMOTE
RMT-TX102D

RMT-TX102D

RMT-TX102D

RMT-TX102D
RMT-TX102D
RMT-TX102D

RMT-TX102D
RMT-TX102D

RMT-TX102D,
RMT-TX210E
RMT-TX102D,
RMT-TX210E
RMT-TX102D

DESTINATION
CEl

UKA

UKA

CEl
UKA

CEl, RU3(serial no 3,000,001-3,300,000),
RU3(serial no 7,000,001-7,300,000)
UKA

CEl, RU3(serial no 6,000,001-6,700,000)
CEl
CEl

RU3(serial no 3,000,001-3,300,000),
RU3(serial no 7,000,001-7,300,000)
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SECTION 1
DISSASSEMBLY AND REMOVAL CAUTION

CAUTION: During this disassemble, the TV set must lie above soft cushion / protection sheet. Use glove through out the process.

1-1. Method to disassemble Under Cover
1-1-1. Step 1

wwennn - Remove Under Cover screw as below: v # AT under cover can be disassembled without detach stand.

QT 32" (BBA) s s s QT 32" (BBE)

gty s g ——™
g 158) we QT 43" & 49" (BBE) oo

Model for Europe (BBE) _ Bracket, PC
Card

! Model for North America [ Latin Wi
America f General Area f China (BBA)

R 1] 14101 AL 0= s ST e

=

Dummy Card

Screw type and quantity to disassemble under cover

SEGMENT INCH DESTINATION] REMARKS

QTt 327/43"/49] AL SR, | - -
e @) 4BVTP 7 pes,

2 pos 5pcs

8pcs  Fpcs 8pos Jpos 8pos

L BBA BBE BBA BBE BEA BBE "

L pcs

ANOS

o




CAUTION: During this disassemble, the TV set must lie above soft cushion / protection sheet. Use glove through out the process.

1-1. Method to disassemble Under Cover
1-1-2. Step 2
- For BBE type Under Cover only

2.2- Remove Bracket, PC Card by apply finger 2.3- While apply finger pinch, pull
pinchiio the ceniter, e the stares e &




CAUTION: During this disassemble, the TV set must lie above soft cushion / protection sheet. Use glove through out the process.

1-1. Method to disassemble Under Cover

1-1-3. Step 3

« 3.1- Pinch at end hook area

~3.2- Pinch at middle hook
area

“direction

3.3~ Loosen the upper hook

by pulling in outwards




CAUTION: During this disassemble, the TV set must lie above soft cushion / protection sheet. Use glove through out the process.

1-1. Method to disassemble Under Cover
1-1-4. Step 4

4 Pull out the Under cover

" 4- Pull out the under cover with below direction




SECTION 2
DIAGRAMS

2-1.CIRCUIT BOARD LOCATION
2-1-1. KDL-32WD7*

2-1-2. KDL-43W7*D

BBE BOARD
UNIVERSAL UNIVERSAL BBE BOARD
SIL-TU SIL-TU
S‘(J""\EH SWITCH
UNIT
WIRELESS WIRELESS
LAN CARD LAN CARD
SMART CORE SMART CORE
2-1-3. KDL-49W7*D
<SMART CORE BLOCK >
HAZ_MOUNT
UNIVERSAL == BBE BOARD
SIL-TU
SWITCH
UNIT

WIRELESS
LAN CARD

SMART CORE




2-2. Wire Dressing
a) KDL-32WD7*
FLEXIBLE FLAT CABLE 51P

FFC : Flexible Flat Cable

| FLEXIBLE FLAT CABLE 51P

BACK VIEW

FERRITE CORE

0+2.0mm

ﬁ]

INSERT CONNECTOR INFORMATION 1 |

== DO NOT slant the FFC during insertion,

INSERT CONNECTOR INFORMATION 2 |

1)Don’t apply excess insertion force to avoid bending of LVDS
SIPFEC.

2)Replace FFC even once FFC bended aver 30 degree.

Cross-section view of connector

OK

connector

NG

[j FFC bending due to excessive insertion

Don't apply excewsive force duning
IRSErTion 1¢ avoid bending of LVDS

INSERT CONNECTOR INFORMATION 3

I Caution: For Straight FFC Side Insertion (FFC insert in flat condition) and Wedge design

i

2) Insert FFC to main board
straight and as parallel as
possible.
(Allowance: Within 30 -

2) FFC conn fiip / slanting. (> 30 degree)

1) Hold FFC by both 1) Hold FFC by holder only (wrong
holder and FFC. handling).

* Mote: FFC ag in image ig only for reference purpoee. Actual FFC outlook may vary by each vendor

10




2-2. Wire Dressing
a) KDL-32WD7*
FLEXIBLE FLAT CABLE 51P

Ensure that the ferrite core is placed coorectly Ensure VA tape fully cover ferrite core surface

INSERT CONNECTOR




2-2. Wire Dressing

a) KDL-32WD7*
UNIVERSAL SIL-TU INFORMATION and CONNECTOR

| INSERT CONNECTOR |

Caution Point during Insertion (Single Tuner)

* This is to ensure solder-less tuner is fully inserted

Tuner half insert. Tuner fully insert.

1. Line cannot be seen/overlapped. 1. Line can be seen visually.
2. Terminal can be seen. 2. Terminal cannot be seen,

* This is to ensure solder-less tuner is fully inserted




2-2. Wire Dressing
a) KDL-32WD7*
FLEXIBLE FLAT CABLE 5P

~ar
Unh

rE
|

insert FFC 5P in straight direction/
condition into the connector and
plungeit tothe depths




2-2. Wire Dressing

a) KDL-32WD7*
HARNESS ASSY

(] \ ‘Il
L— INSERT CONNECTOR

SMART CORE

Don’t scratch O/P with Bezel while installing.

O/P : Ornamental Panel

IMPORTANT

~

Ornament Panel




2-2. Wire Dressing
a) KDL-32WD7*

HARNESS ASSY

SWITCH UNIT (a)

SW harness

SW: Switch

Insert harness
into connector

Turn the harness
and slotinto rib




2-2. Wire Dressing
a) KDL-32WD7*

SWITCH UNIT (b)

|
SPEAKER SPK: Speaker | gspk Harness

SPK Harness | SPK: Speaker




2-2. Wire Dressing
a) KDL-32WD7*

TAPE

JDress arnes below engraving line on T-CON shield
|

: T T
Dress harness below engraving line on T-CON shield

{QIIUIIIVIIllllrlli-lll..

Ensure WIFI FFC is under mi harness




2-2. Wire Dressing
b) KDL-43, 49W7*D

Wire Dressing for 43 & 49”inch are similar. Different with be stated.

UNIVERSAL SIL-TU (TUNER)

UNIVERSAL SIL-TU

INSERT CONNECTOR INFORMATION

INSERT CONNECTOR INFORMATION

Caution Point during Insertion

Wrong insertion will damage the terminal.

Terminal at upper housing

Slowly slot in the Tuner. Ensure the terminal directly insert to the housing.

Terminal slot in directly into housing

18




2-2. Wire Dressing
b) KDL-43, 49W7*D

LINGVERCAL ©ll T /ATINECDN
OINTV T O/ O O (O Ty)

INSERT CONNECTOR INFORMATION

ME6 / RU3/TH8/MY1/AZ1/VN3/IN5

Caution Point during Insertion (Double Tuner)

PL1 & TW6

1. Line cannot be seen/overlapped. 1, LUnecan be seen visually.
2. Terminal can be seen. 2. Terminal cannot be seen.

* This is to ensure solder-less tuner is fully inserted

Caution Point during Insertion (Single Tuner)

—

N
Tuner half insert. Tuner fully insert.
1. Line cannot be seen/overlapped. 1. Line can be seen visually.
2. Terminal can be seen. 2. Terminal cannot be seen.

* This is to ensure solder-less tuner is fully inserted

19




2-2. Wire Dressing
b) KDL-43, 49W7*D
FLEXIBLE FLAT CABLE 5P

FLEXIBLE FLAT CABLE 5P

INSERT CONNECTOR

Ensure FFC unr LS harness

] il

INSERT CONNECTOR INFORMATION

TAPE

1l

< B

TAPE '.h
L

[

insert FFC 5P in straight direction/ DO NOT slant the FFC during
condition into the connector and insertion
plunge it to the depths




2-2. Wire Dressing
b) KDL-43, 49W7*D
FLEXIBLE FLAT CABLE 51P

| FLEXIBLE FLAT CABLE 51P

BACK VIEW

FERRITE CORE

0+2.0mm

ﬁ]

FLEXIBLE FLAT CABLE 51P

INSERT CONNECTOR INFORMATION 1

== DO NOT slant the FFC during insertion,

INSERT CONNECTOR INFORMATION 2

1)Don’t apply excess insertion force to avoid bending of LVDS
SIPFEC.

2)Replace FFC even once FFC bended aver 30 degree.

Cross-section view of connector

Don't apply excewsive force duning
IRSErTion 1¢ avoid bending of LVDS

OK

connector

NG

[j FFC bending due to excessive insertion

INSERT CONNECTOR INFORMATION 3

I Caution: For Straight FFC Side Insertion (FFC insert in flat condition) and Wedge design I

)____—-i"

1) Hold FFC by holder only (wrong
handling)

1) Hold FFC by both
holder and FFC.

2) Insert FFC to main board
straight and as parallel as
possible.

(Allowance: Within 30

2) FFC conn fiip / slanting. (> 30 degree)

* Mote: FFC ag in image ig only for reference purpoee. Actual FFC outlook may vary by each vendor

21




2-2. Wire Dressing
b) KDL-43, 49W7*D
FLEXIBLE FLAT CABLE 51P

CONNECTOR AND TAPE INFORMATION

Ensure VA tape fully cover ferrite core surface

Ensure that the ferrite core is placed correctly

|

22




2-2. Wire Dressing
b) KDL-43, 49W7*D
HARNESS ASSY

INSERT CONNECTOR

HARNESS ASSY

Don’t scratch O/P with Bezel while installing.

EHENE=ME N ! “

Ornament Panel

SMART CORE

?NESS,&SSY/

IMPORTANT

02

WIRE DRESSING

23




2-2. Wire Dressing
b) KDL-43, 49W7*D
2-2. Wire Dressing

HARNESS ASSY

SWITCH UNIT (a)

SW harness

o Insert harmness

into connector

| WIRE DRESSING '

v '."s

WIRE DRESSING \
.
= A

I~

Turn the harness
and slotinto rib

24




2-2. Wire Dressing
b) KDL-43, 49W7*D
2-2. Wire Dressing

SWITCH UNIT (b)

Ensure don't pinch the wire

25




2-2. Wire Dressing
b) KDL-43, 49W7*D

TAPE AND CONNECTORS

| INSERT CONNECTOR

| INSERT CONNECTOR |H.,...,..

|

Ensure wire does not go into
pinching area before tape.

o

26




SECTION 3
DISASSEMBLY, EXPLODED VIEWS AND OTHER PARTS

*Remove screws before disassembly.
*Unplug connectors before disassembly.

3-1. KDL-32WD7*
3-1-1. Disassembly, Exploded View

-Plg'@e the TV set facing downwards on a stable, level surface before disassembly and assembly of parts.
» ‘A4 and shaded parts are critical for safety. Replace only with part number specified.

. El Parts contain confidential information. Strictly follow the instruction whenever the components are
repaired and/or replaced.

(*) Parts are not stocked since they are seldom required for routine service. Some
delays should be anticipated when ordering these components.

« Lines that indicate parts are shown in blue in the illustration.

« The reference number besides the part description in the picture indicates the
disassembly sequence.

A. KDL-32wD7* (CEIl, UKA)

REF. NO.PART NO. DESCRIPTION
1 1-493-147-22 AC ADAPTOR(85W)
1 1-493-148-11 AC ADAPTOR(60W)

REMARKS
(KDL-32WD755, KDL-32WD757, KDL-32WD758, KDL-32WD759)
(except ((KDL-32WD755, KDL-32WD757, KDL-32WD758, KDL-

32WD759))

2 % 1-837-421-13 CORD SET, POWER-SUPPLY (UKA)

2 /\ 1-846-420-11 CORD SET, POWER-SUPPLY (CEl

3 4-584-324-11 REAR COVER (2S AMT) A (Except (KDL-32WD755, KDL-32WD757, KDL-32WD758, KDL-
32WD759))

LCD PANEL @ 3 4-584-324-21 REAR COVER (2S AMT) A (KDL-32WD755, KDL-32WD757, KDL-32WD758, KDL-32WD759)

4 1.859-111-11 SPEAKER BOX ASSY (A)

5  1.859-111-21 SPEAKER BOX ASSY (B)

6  1-474-647-21 SWITCH UNIT (3M-P-B2)

7 1-458-900-11 CARD, WIRELESS LAN

8  4-584-587-01 BRACKET, WIFI (AMT)

9  4-579-151-01 BRACKET, UNDER DC BBE (TPZ)

10  4-579-159-01 BRACKET, UNDER TU BBE (TPZ) (Except (KDL-32WD755, KDL-32WD757, KDL-32WD758, KDL-
32WD759))
(KDL-32WD755, KDL-32WD757, KDL-32WD758, KDL-32WD759)

(KDL-32WD750)

(except (KDL-32WD750, KDL-32WD755, KDL-32WD757, KDL-32WD758,
KDL-32WD759)

SPEAKER BOX

ASSY (B) @

10  4-579-159-11 BRACKET, UNDER TU BBE (TP2)
11 *8-594-301-00 UNIVERSAL SIL-TU SUT-RE243ZP

SWITCH UNIT 11 *8-594-300-00 UNIVERSAL SIL-TU SUT-DE243ZP

UNIVERSAL SIL-
TU SUT @

BRACKET,
UNDER DC BBE
SPEAKER

G LABEL,
TPZ) BOX ASSY (A)

SIDE WALL
o

11 *8-594-306-60
A-2103-713-A
A-2123-368-A
A-2123-369-A
A-2123-370-A
12 i} A-2123-371-A

13 4-549-186-01
14 4-584-319-01
15  4-584-585-01
16 ﬁ 1-812-236-11
16 A\ 1-812-241-11
17 4-580-738-01
18 4-592-990-21

UNIVERSAL SIL-TU SUT-CE243ZP
COMPL SVC BBE_QT_32F_EU
COMPL SVC BBE_QT_32F_EU_T2
COMPL SVC BBE_QT_32F EU_T2S2
COMSVC BBE_OT_32F_EU_T2_DERI
coMmsve
BBE_QT_32F_EU_T2S2_DERI
SHEET, THERMAL(BM)

SP BKT(2S AMT)

SC BKT(AMT)

LCD PANEL(D32SHFB)

LCD PANEL(D32SHFS)

LABEL, SIDE WALL (TPZ)

LABEL, SIDE TERMINAL (AMT)

B. KDL-32WwD7* (RU3)

(KDL-32WD755, KDL-32WD757, KDL-32WD758, KDL-32WD759)
(KDL-32WD750)

(KDL-32WD751, KDL-32WD753)

(KDL-32WD755)

(KDL-32WD752, KDL-32WD754, KDL-32WD756)
(KDL-32WD757, KDL-32WD758, KDL-32WD759)

(Except (KDL-32WD752, KDL-32WD757))
(KDL-32WD752, KDL-32WD757)

REF. NO. PART NO. DESCRIPTION REMARKS
pE TERMINAL 1 1-493-148-11 AC ADAPTOR(60W)
(AMT) 2\ 1-846-093-51 CORD SET, POWER-SUPPLY (KDL-32WD752)
3 4-584-324-11 REAR COVER (2S AMT) A
4 1-859-111-11 SPEAKER BOX ASSY (A)
5  1-859-111-21 SPEAKER BOX ASSY (B)
e 6 1-474-647-21 SWITCH UNIT (3M-P-B2)
REAR 7 1-458-900-11 CARD, WIRELESS LAN
COVER (SM AMT) A 8 4-584-587-01 BRACKET, WIFI (AMT)
9 4-579-151-01 BRACKET, UNDER DC BBE (TPZ)
10 4-579-159-01 BRACKET, UNDER TU BBE (TPZ)
11 *8-594-300-00  UNIVERSAL SIL-TU SUT-DE243ZP
12 (i} A-2123-370-A  COMSVC BBE_QT_32F_EU_T2_DERI
13 4-549-186-01 SHEET, THERMAL(BM)
AC ADAPTOR 14 4-584-319-01 SP BKT(2S AMT)
15  4-584-585-01 SC BKT(AMT)
POWER-SUPPLY 16% 1-812-236-11  LCD PANEL(D32SHFB) (KDL-32WD756)
CORD SET 16 /1\ 1-812-241-11 LCD PANEL(D32SHFS) (KDL-32WD752)

17 4-580-738-01
18 4-592-990-21

LABEL, SIDE WALL (TPZ)
LABEL, SIDE TERMINAL (AMT)
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3-1. KDL-32WD7*
3-1-1. Disassembly, Exploded View

Stand exploded view are for reference purpose.
(Child parts are UNSTOCKED unless specified: at Screws and Other Parts)

FOR ALL DESTINATION

REF. NO. PART NO. DESCRIPTION REMARKS
1 4-584-293-01 STAND ASSY (2S AMT)
STAND COVER BACK
STAND METAL L
STAND COVER FRONT STAND, ASSY
{ «
SCRig M3
STAND METAL R
SCREW SPECIAL
o HEAD M3

STAND

FooT CREW M3 ;

FRONT * g

STAND METAL FRONT SCREW KTP2 M3
SMART CORE
(51) cover, Top FOR ALL DESTINATION
CPJAR’;‘\"IE_\'R)IENT REF. NO. PART NO. DESCRIPTION REMARKS
51 4-580-151-11 COVER, TOP
52 A-2103-315-A HAZ_MOUNT
HAZ MOUNT 53 4-580-149-01 PANEL, ORNAMENT

54 4-580-150-01 GUIDE, LIGHT
55 4-580-147-01 CASE, BTM (M)

CASE, BTM (M)

28



-1. KDL-32WD7*
-2. Screws

©@ © g © © ©

Description Part No

SCREW +BVTP 3X10 TYPE2IT-3 |7-685-647-79

Screw position at left side

Part No
4-472-518-11

L :E.-_ = |‘.||

s . i % : _‘.iygn . . £ = = "
SCREW +PSW, M3X6 W6 2-990-421-41

Part No

4-472-518-11

SCREW +PSW, M3X6 W6

e

2-990-421-41

Description

S

CREW +BVTP 3X10 TYPE2 IT-3

Ll

7-685-647-79




3-1. KDL-32WD7*
3-1-2. Screws

i

{Sequence Information>

2>

BBE BOARD
:

UNIVERSAL SIL-TU | CE1/RU3/UKA UNIVERSAL SIL-TU
Description Part No Description Part No Description Part No
SCREW +PSW, M3X6 W8 4-472-518-11 SCREW +PSW, M3X6 W8 4-472-518-11 SCREW +PSW, M3X6 W8 4-472-518-11

Description

Part No

Description

Part No

SCREW +PSW, M3X6 W8

4-472-518-11

SCREW +PSW, M3X6 W8

4-472-518-11

Description

Part No

Description

Part No

SCREW +PSW, M3X6 W8

4-472-518-11

SCREW(+PSW)(M3X6)W6

2-990-421-41

30



3-1. KDL-32WD7*
3-1-3. Connectors

FOR ALL DESTINATION

REF.NO. PARTNO. DESCRIPTION REMARKS
81 1-849-411-11 FLEXIBLE FLAT CABLE 5P
82 1-849-421-11 FLEXIBLE FLAT CABLE 51P
83 1-910-805-69 HARNESS ASSY
3-1. KDL-32WD7*
3-1-4. Other Parts
A. KDL-32wD7* (CEIl, UKA) B. KDL-32wD7* (RU3)
REF.NO. PARTNO. DESCRIPTION REMARKS REF.NO. PARTNO. DESCRIPTION REMARKS
1-492-965-11 REMOTE COMMANDER (RMT-TX102D) 1-492-965-11 REMOTE COMMANDER (RMT-TX102D)
1-493-169-12 REMOTE COMMANDER (RMT-TX210E)  ((KDL-32WD758 KDL-32WD759) 4-588-089-01 BAG, SCREW ASSY (TQS) (PARENT PART OF SCREW, +PSW
4-588-089-01 BAG, SCREW ASSY (TQS) (PARENT PART OF SCREW, +PSW M4X12 P/N 2-580-602-01, QTY: 4pcs)
M4x12 PIN 2-580-602-01, QTY: 4pcs) 2-580-602-01 SCREW, +PSW M4X12 (CHILD PART OF BAG, SCREW ASSY
2-580-602-01 SCREW, +PSW M4X12 (CHILD PART OF BAG, SCREW ASSY (TQS): P/N 4-588-089-01)
(TQS): PIN 4-588-089-01) 2-580-644-01 SCREW, +KTP2 3X8
2-580-644-01 SCREW, +KTP2 3X8 4-262-708-04 CLAMPER, CABLE
4-262-708-04 CLAMPER, CABLE 4-579-150-01 BRACKET, PC CARD (TPZ)
4-579-150-01 BRACKET, PC CARD (TPZ)

31



3-2. KDL-43WD7*

3-2-1. Disassembly, Exploded View

SPEAKER BOX

ASSY (B)
SHEET,
THERMAL|
UNIVERSAL M)
SIL-TU SUT
BRACKET, ) e
BRACKET, WIFI (AMT)

UNDER TU BBE
BBE
MOUNT ',

SPEAKER
BOXASSY (A

BRACKET, UNDER DC BB
LABEL,
SIDE WALL
(TPZ)
@ LABEL
SIDE TERMINAL
(AMT)

i AC ADAPTOR

COVER (SM AMT) A

POWER-SUPPLY
CORD SET

A. KDL-43WD7* (CEI, UKA)
REF. NO. PART NO. DESCRIPTION
1 1-493-147-22  AC ADAPTOR(85W)
2 ﬁ 1-837-421-13 CORD SET, POWER-SUPPLY
2 1-846-420-11 CORD SET, POWER-SUPPLY
3 4-590-078-11 REAR COVER (SM AMT) A
3 4-590-078-21 REAR COVER (SM AMT) A
4 1-858-963-51 SPEAKER BOX ASSY (A)
5 1-858-963-61 SPEAKER BOX ASSY (B)
6 1-474-647-21  SWITCH UNIT (3M-P-B2)
7 1-458-900-11  CARD, WIRELESS LAN
8 4-584-587-01 BRACKET, WIFI (AMT)
9 4-579-151-01 BRACKET, UNDER DC BBE (TPZ)
10 4-579-159-01  BRACKET, UNDER TU BBE (TPZ)
10 4-579-159-11  BRACKET, UNDER TU BBE (TPZ)
11 *8-594-300-00 UNIVERSAL SIL-TU SUT-DE243ZP
11 *8-594-301-00 UNIVERSAL SIL-TU SUT-RE243ZP
11 *8-594-306-60 UNIVERSAL SIL-TU SUT-CE243ZP
12 (3 A-2103-714-A COMPL SVC BBE_QT_43F 49F EU
12 [zl A-2123-372-A COMPL SVC BBE_QT_43F_49F_EU_T2
12 |3 A-2123-373-A COMSVC BBE_QT_43F_49F EU_T2S2
12 [il A-2123-374-A COMSVC BBE_QT_43F49F _EU_T2_DER
12 (3} A-2123-375-A COMSVC BBE_QT_43F49F EU_T2S2 D
13 4-549-186-01  SHEET, THERMAL(BM)
14 4-584-320-01  SP BKT(M AMT)
15  4-256-454-02 SPACER (G A)
16 4-584-585-01  SC BKT(AMT)
17 A 1-812-239-11  LCD PANEL(A43HF3S)
17 A 1-812-240-11  LCD PANEL(A43HF3B)
18 4-580-738-01 LABEL, SIDE WALL (TPZ)
19 4-592-990-21  LABEL, SIDE TERMINAL (AMT)
B. KDL-43WD7* (RU3)
REF. NO. PART NO. DESCRIPTION
1 1-493-147-22 AC ADAPTOR(85W)
2 A 1-846-093-51 CORD SET, POWER-SUPPLY
3 4-584-325-11 REAR COVER (SM AMT) A
3 4-590-078-11 REAR COVER (SM AMT) A
4 1-858-963-51 SPEAKER BOX ASSY (A)
5 1-858-963-61 SPEAKER BOX ASSY (B)
6 1-474-647-21  SWITCH UNIT (3M-P-B2)
7 1-458-900-11 CARD, WIRELESS LAN
8 4-584-587-01 BRACKET, WIFI (AMT)
9 4-579-151-01 BRACKET, UNDER DC BBE (TPZ)
10 4-579-159-01 BRACKET, UNDER TU BBE (TPZ)
11 *8-594-300-00 UNIVERSAL SIL-TU SUT-DE243zZP
11 * 8-594-300-10 UNIVERSAL SIL-TU SUT-DE243ZP
12 EA-2123—372-A COMPL SVC BBE_QT_43F_49F_EU_T2
12 (i) A-2123-374-A COMSVC BBE_QT_43F49F_EU_T2_DER
13 4-549-186-01 SHEET, THERMAL(BM)
14 4-584-320-01 SP BKT(M AMT)
15 4-256-454-02 SPACER (G A)
16 4-584-585-01 SC BKT(AMT)
17 ﬁ1-812-239-11 LCD PANEL(A43HF3S)
17 1-812-240-11 LCD PANEL(A43HF3B)
18 4-580-738-01 LABEL, SIDE WALL (TPZ)
19 4-592-990-21 LABEL, SIDE TERMINAL (AMT)

REMARKS

(UKA)
(CEI)

(except (KDL-43WD755, KDL-43WD757, KDL-43WD758, KDL-
43WD759))

(KDL-43WD755, KDL-43WD757, KDL-43WD758, KDL-43WD759)

(Except (KDL-43WD755, KDL-43WD757, KDL-43WD758,KDL-
43WD759))
(KDL-43WD755, KDL-43WD757, KDL-43WD758,KDL-43WD759)

(KDL-43WD751, KDL-43WD752, KDL-43WD753 CEI, KDL-
43WD754, KDL-43WD756)

(KDL-43WD750)

(KDL-43WD755, KDL-43WD757, KDL-43WD758,KDL-43WD759)
(KDL-43WD750)

(KDL-43WD751, KDL-43WD753)

(KDL-43WD755)

(KDL-43WD752, KDL-43WD754, KDL-43WD756)
(KDL-43WD757, KDL-43WD758,KDL-43WD759)

(KDL-43WD752, KDL-43WD757)
(Except KDL-43WD752, KDL-43WD757)

REMARKS

(KDL-43WD753, KDL-43WD756) RU3(7,000,001-7,300,000 FSK)

(Except (KDL-43WD753, KDL-43WD756) RU3(7,000,001-7,300,000
FSK))

(KDL-43WD753, KDL-43WD756) RU3(7,000,001-7,300,000 FSK)

(KDL-43WD753)
(Except (KDL-43WD753))

(KDL-43WD752)
(Except KDL-43WD752)
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3-2. KDL-43WD7*
3-2-1. Disassembly, Exploded View

Stand exploded view are for reference purpose.
(Child parts are UNSTOCKED unless specified: at Screws and Other Parts)

FOR ALL DESTINATION

REF. NO. PART NO. DESCRIPTION REMARKS
1 4-584-294-02 STAND ASSY (SM AMT)
STAND COVER BACK
STAND METAI
STAND, ASSY
STAND COVER FRONT
SCRig M3
STAND METAL R
CREW SPECIAL
HEAD M2.6

STAND

Foot CREW M3 ;

FRONT * >

STAND METAL FRONT SCREW KTP2 M2.6
SMART CORE
(51) cover, Top FOR ALL DESTINATION
cPJAR’;‘\lI/E-\IF\)lENT REF. NO. PART NO. DESCRIPTION REMARKS
51 4-580-151-11 COVER, TOP
52 A-2103-315-A HAZ_MOUNT
HAZ MOUNT 53 4-580-149-01 PANEL, ORNAMENT

54 4-580-150-01 GUIDE, LIGHT
55 4-580-147-01 CASE, BTM (M)

CASE, BTM (M)
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2. KDL-43WD7*
2-2.

3_
3- Screws

Description

Part No

SCREW +BVTP 3X10 TYPE2IT-3

7-685-647-79

Description

Part No

SCREW +BVTP 3X10 TYPE2IT-3

7-685-647-79

{Sequence Infarmation>
{2>

Description

Part No

SCREW, +PSW M3X8

4-167-019-22

Description

Part No

SCREW (+PSW) (M3X6)

2-990-421-41

Description

Part No

SCREW, +PSW M3X6

4-472-518-11

Description

Part No

SCREW (+PSW) (M3X6)

2-990-421-41
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3-2. KDL-43WD7*
2. Screws

3-2-

UNIVERSAL SIL-TU

{Sequence Information>

UNIVERSAL SIL-TU

CEl CE1/RU3/UKA
Description Part No Description Part No
SCREW, +PSW M3X6 4-472-518-11 SCREW, +PSW M3X6 4-472-518-11

Description

Part No

SCREW, +PSW M3X6

4-472-518-11

Description

Part No

SCREW, +PSW M3X6

4-472-518-11

BBE BOARD

<Sequence Information>

Description

Part No

SCREW, +PSW M3X6

4-472-518-11

Description

Part No

SCREW, +PSW M3X6

4-472-518-11
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3-2. KDL-43WD7*
3-2-3. Connectors

FOR ALL DESTINATION

REF. NO. PART NO. DESCRIPTION REMARKS
81 1-849-412-11 FLEXIBLE FLAT CABLE 5P
82 1-849-422-11 FLEXIBLE FLAT CABLE 51P
83 1-910-805-70 HARNESS ASSY
3-2. KDL-43WD7*
3-2-4. Other Parts
A. KDL-43wWD7* (CEIl, UKA) B. KDL-43WD7* (RU3)
REF. NO. PART NO. DESCRIPTION REMARKS REF. NO. PART NO. DESCRIPTION REMARKS

* 4-588-743-01 GASKET (5.3X5 (5)), SOFT
1-492-965-11 REMOTE COMMANDER (RMT-TX102D)

1-493-169-12 REMOTE COMMANDER (RMT-TX210E) (KDL-43WD758,KDL-43WD759)
4-588-089-01 BAG, SCREW ASSY (TQS) (PARENT PART OF SCREW, +PSW
M4X12 PN 2-580-602-01, QTY: 4pcs)
(CHILD PART OF BAG, SCREW ASSY
(TQS, PIN 4-588-089-01)

2-580-602-01 SCREW, +PSW M4X12

4-262-708-04 CLAMPER, CABLE
4-579-150-01 BRACKET, PC CARD (TPZ)
7-600-031-97 TAPE (3M 1350FB-1)15MMX66M BLK

*4-588-743-01
1-492-965-11
4-588-089-01

2-580-602-01
4-262-708-04

4-579-150-01
7-600-031-97

GASKET (5.3X5 (5)), SOFT
REMOTE COMMANDER (RMT-TX102D)

BAG, SCREW ASSY (TQS) (PARENT PART OF SCREW, +PSW
M4X12 P/N 2-580-602-01, QTY: 4pcs)
(CHILD PART OF BAG, SCREW ASSY

(TQS, P/N 4-588-089-01)

SCREW, +PSW M4X12
CLAMPER, CABLE

BRACKET, PC CARD (TPZ)
TAPE (3M 1350FB-1)15MMX66M BLK
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3-3. KDL -49WD7*

3-3-1. Disassembly, Exploded View A. KDL-49WD7* (CEI, UKA)
REF.NO.PARTNO.  DESCRIPTION REMARKS
1 1492:996-32 AC ADAPTOR (85W) (KDL-49WD750,KDL-49WD751, KDL-49WD752, KDL-49WD753, KDL-
49WD754, KDL-49WD756)
1 1493-181-12 AC ADAPTOR(LOOW) (EXCEPT (KDL-49WD750,KDL-49WD751, KDL-49WD752, KDL-49WD753,
KDL-49WD754, KDL-49WD756))
2 ﬁl—837-421-13 CORD SET, POWER-SUPPLY (UKA)
2 /\1-846-420-11 CORD SET, POWER-SUPPLY (CEl)
3 4-580-843-11 REAR COVER EU (M AMT) A (Except (KDL-49WD755, KDL-49WD757, KDL-49WD758, KDL-49WD759))
LCD PANEL @ 3 4-580-843-21 REAR COVER EU (M AMT) A (KDL-49WD755, KDL-49WD757, KDL-49WD758, KDL-49WD759)
4 1-858-963-51 SPEAKER BOX ASSY(A)
5  1-858-963-61 SPEAKER BOX ASSY (B)
6  1-474-647-21 SWITCH UNIT (3M-P-B2)
7 1-458-900-11 CARD, WIRELESS LAN
8  4-584-587-01 BRACKET, WIFI (AMT)
< 9  4-579-151-01 BRACKET, UNDER DC BBE (TPZ)
«\P&“ > 10 4-579-159-01 BRACKET, UNDER TU BBE (TP2) (Except (KDL-49WD755, KDL-49WD757, KDL-49WD758, KDL-49WD759))
Gg‘(\ . el 10  4-579-159-11 BRACKET, UNDER TU BBE (TP2) (KDL-49WD755, KDL-49WD757, KDL-49WD758, KDL-49WD759)
) @\ £ 11 *8-594-300-00 UNIVERSAL SIL-TU SUT-DE243ZP (KDL-49WD751, KDL-49WD752, KDL-49WD753, KDL-49WD754, KDL-
49WD756)
iggéfgﬁ BOX e @ > 11 *8-594-301-00 UNIVERSAL SIL-TU SUT-RE243ZP (KDL-49WD750)
§ : : 11  *8-594-306-00 UNIVERSAL SIL-TU SUT-CE243ZP (KDL-49WD755 KDL-49WD757)
SPBKT(M AMT) 32 @ ?EEEL;AL 11  *8-594-306-60 UNIVERSAL SIL-TU SUT-CE243ZP (KDL-49WD758,KDL-49WD759)
SHEET, - . 12 [#A-2103-714-A COMPL SVC BBE_QT_43F_49F EU (KDL-49WD750)
@ HERMAL % ; (BM) 12 [}JA-2123-372-A COMPL SVC BBE_QT_43F_49F_EU_T2 (KDL-49WD751, KDL-49WD753)
: 3 12 [}A-2123-373-A COMSVC BBE_QT_43F_49F_EU_T252 (KDL-49WD755)

UNIVERSAL
SIL-TU SUT

BRACKET,
UNDER TU BBE
o

12 [(1)A-2123-374-A COMSVC BBE_QT_43F49F_EU_T2_DER (KDL-49WD752, KDL-49WD754, KDL-49WD756)
12 [{)A-2123-375-A COMSVC BBE_QT_43F49F_EU_T252_D (KDL-49WD757, KDL-49WD758, KDL-49WD759)
13 4-549-186-01 SHEET, THERMAL(BM)

14  4-584-320-01 SP BKT(M AMT)

UNIT 15  4-256-454-02 SPACER (G A)

BRACKET, WIFI

(AMT) 16  4-584-585-01 SC BKT(AMT)
| SP BKT(M AMT) 17 ﬁl—BlZ-ZS?-li LCD PANEL(D49SHFS) (KDL-49WD752, KDL-49WD757)
SPEAKER @ 17 A\ 1-812-238-11 LCD PANEL(D49SHFB) (Except (KDL-49WD752, KDL-49WD757))
BOX ASSY (A q 18  4-580-738-01 LABEL, SIDE WALL (TPZ)
@ (SSS 19 4-592-990-21 LABEL, SIDE TERMINAL (AMT)
“an B. KDL-49WD7* (RU3)
BRACKEL REF.NO. PART NO. DESCRIPTION REMARKS
ABEL SIDUN ALD(%?ZB)E 1 1-493-181-12 AC ADAPTOR(100W) (KDL-49WD755, KDL-49WD757, KDL-49WD759) (7,000,001-7,300,000 FSK))
' 1-493-146-12  AC ADAPTOR(100W) ((KDL-49WD755, KDL-49WD759) RU3 (3,000,001-3,300,000 SO'EM))
2 /I\1-846-093-51 CORD SET, POWER-SUPPLY
SIDE TERMINAL 3 4-584-326-22 REAR COVER (M AMT) A (KDL-49WD755, KDL-49WD759) RU3 (3,000,001-3,300,000 SO'EM))
3 4-589-843-21  REAR COVER EU (M AMT) A (KDL-49WD755, KDL-49WD757, KDL-49WD759) (7,000,001-7,300,000 FSK))
4 1-858-963-51  SPEAKER BOX ASSY(A)
5 1-858-963-61 SPEAKER BOX ASSY (B)
6 1-474-647-21  SWITCH UNIT (3M-P-B2)
7 1-458-900-11  CARD, WIRELESS LAN
8 4-584-587-01  BRACKET, WIFI (AMT)
5 4.579-151-01  BRACKET, UNDER DC BBE (TP2)
10  4-579-159-11 BRACKET, UNDER TU BBE (TP2)
11 *8-594-306-20 UNIVERSAL SIL-TU SUT-CE243ZP ((KDL-49WD755, KDL-49WD759) RU3 (3,000,001-3,300,000 SO'EM))
11 *8-594-306-60 UNIVERSAL SIL-TU SUT-CE243ZP (KDL-49WD755, KDL-49WD757, KDL-49WD759) (7,000,001-7,300,000 FSK))
12 %A-2123-373-A COMSVC BBE_QT_43F_49F_EU_T2S2  (KDL-49WD755)
12 ([{|A-2123-375-A COMSVC BBE_QT_43F49F_EU_T2S2_D  (Except (KDL-49WD755))
AC ADAPTOR 13 4-549-186-01 SHEET, THERMAL(BM)
14 4-584-320-01  SP BKT(M AMT)
POWER-SUPPLY 15 4-256-454-02 SPACER (G A)
CORD SET 16 4-584-585-01 SC BKT(AMT)
17 ﬁl—812-237—11 LCD PANEL(D49SHFS) (KDL-49WD757)
17 /\1-812-238-11  LCD PANEL(D49SHFB) (Except ((KDL-49WD757))

I 18 4-580-738-01  LABEL, SIDE WALL (TPZ)

19 4-592-990-21  LABEL, SIDE TERMINAL (AMT)
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3-3. KDL-49WD7*
3-3-1. Disassembly, Exploded View

TAND .
Stand exploded view are for reference purpose.
(Child parts are UNSTOCKED unless specified: at Screws and Other Parts)

FOR ALL DESTINATION

REF. NO. PART NO. DESCRIPTION REMARKS
1 4-584-295-02 STAND ASSY (M AMT)
STAND COVER BACK
STAND METAI
TAND COVER FRONT STAN D, ASSY
i
SCR% M3 g
STAND METAL R
- CREW SPECIAL
HEAD M2.6
STAND
FOOT
FRONT
STAND METAL FRONT
SMART CORE
FOR ALL DESTINATION
SMART CORE REF.NO. PART NO. DESCRIPTION REMARKS

PANEL,
ORNAMENT

CASE, BTM (M) @ GUIDE, LIGHT

51 4-580-151-11 COVER, TOP

52 A-2103-315-A HAZ_MOUNT

53 4-580-149-01 PANEL, ORNAMENT
54 4-580-150-01 GUIDE, LIGHT

55 4-580-147-01 CASE, BTM (M)
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3-3. KDL-49WD7*
3-3-2. Screws

Description Part No

SCREW +BVTP 3X10 TYPE2 IT-3 |7-685-647-79
Description Part No
SCREW +BVTP 3X10 TYPE2IT-3 |7-685-647-79

<{Sequence Information’>

=
(®)

©

L2
@)

i

Description

Part No

SCREW, +PSW M3X8

4-167-019-22

Description

Part No

SCREW (+PSW) (M3X6)

2-990-421-41

Description

Part No

SCREW, +PSW M3X6

4-472-518-11

Description

Part No

SCREW (+PSW) (M3X6)

2-990-421-41

39



3-3.KDL-49WD7*
3-3-2. Screws

UNIVERSAL SIL-TU

CEl

{Sequence Information>

UNIVERSAL SIL-TU

CE1/RU3/UKA
Description Part No Description Part No
SCREW, +PSW M3X6 4-472-518-11 SCREW, +PSW M3X6 4-472-518-11

Description

Part No

SCREW, +PSW M3X6

4-472-518-11

Description

Part No

SCREW, +PSW M3X6

4-472-518-11

BBE BOARD

Don't pinch the wire H
Description Part No
SCREW, +PSW M3X6 4-472-518-11

e — — — — e m—

Description

e e S— C——

Part No

SCREW, +PSW M3X6

4-472-518-11
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3-3. KDL-49WD7*
3-3-3. Connectors

FOR ALL DESTINATION

REF.NO. PARTNO. DESCRIPTION REMARKS
81 1-849-425-11 FLEXIBLE FLAT CABLE 5P
82 1-849-423-11 FLEXIBLE FLAT CABLE 51P
83 1-910-805-71 HARNESS ASSY
3-3. KDL-49WD7*
3-3-4. Other Parts
A. KDL-49wD7* (CEIl, UKA) B. KDL-49WD7* (RU3)
REF. NO. PART NO. DESCRIPTION REMARKS REF. NO. PART NO. DESCRIPTION REMARKS
1-492-965-11 REMOTE COMMANDER (RMT-TX102D) 1-492-965-11 REMOTE COMMANDER (RMT-TX102D)
1-493-169-12 REMOTE COMMANDER (RMT-TX210E)  (KDL-49WD758, KDL-49WD759) 4-588-089-01 BAG, SCREW ASSY (TQS) (PARENT PART OF SCREW, +PSW M4X12 P/N 2-580-602-01, QTY: 4pcs)
4-588-089-01 BAG, SCREW ASSY (TQS) (PARENT PART OF SCREW, +PSW M4X12 P/N 2- 2-580-602-01 SCREW, +PSW M4X12 (CHILD PART OF BAG, SCREW ASSY (TQS, P/N 4-588-089-01)
580-602-01, QTY: 4pcs) 4-262-708-04 CLAMPER, CABLE
2-580-602-01 SCREW, +PSW M4X12 (CHILD PART OF BAG, SCREW ASSY (TQS, P/N 4-579-150-01 BRACKET, PC CARD (TP2)
4-588-089-01) 7-600-031-97 TAPE (3M 1350FB-1)15MMX66M BLK

4-262-708-04 CLAMPER, CABLE
4-579-150-01 BRACKET, PC CARD (TPZ)
7-600-031-97  TAPE (3M 1350FB-1)15MMX66M BLK
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